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A1 . HliEEB4 / Machine body




Al, HL{AE4/Machine body

N S e AR OF PATS . |
1 41722001 | SA4596001 RUBBER CAP 20-15 1
2 41722003 104821001 RUBBER CAP 10,5 2
3 41722009 | S20164001 RUBBER CAP 123 1
4 41722004 | $20164001 RUBBIR CAP 13 1
3 41222006 | 104450101 RUBBER CAP 8 2
6 41222002 | 117938001 RUBBER CAP 9.4 1
7 41722007 | S$44010001 RUBBER CAP 11.5 2
8 41722301 150392001 RUBBER CAP 16 1
g 41722004 104449001 RUBBER CAP 5.3 i
10 41722302 | SABAARI0I BED COVER 1
11 A1701004 SA4600001 u}]‘fﬁi FACE PLATE i
12 41722004 | 104449001 .5 RUBBER CAI' 15.5 1
13 41712003 | SA4601001 3 F-PLATE PACKING 1
14 $04038 062061016 [BRET M6 % 10 SCREW PAN M8 {0 3
15 41712004 | SA4B03101 [Xhedd SHUTTLE RACE COVER 1
16 41712006 | SAB2Y2001 wamhm i SHUTTLE RACE COVER 100K D 1
17 S02031 004500513 [UBAT M2 X SCRIW, FLAT M3%5 g
18 41712006 | SA3Z6400) [HBFF NUT PLATE 1
19 | 4171220200 | SAG207001 |# %% HINGE 1
20 S04075 DE2300506 [EEE] M3 X3 SCREW PAN M35 4
21 NO1013 021300103 [WgRE M3 NUT , L M3 2
22 41712007 | SA3200101 {ﬂkﬂEHI’fiJi’ﬂ“‘é‘ TUREAD TARE-UP COVER i
23 $04079 062401006 J” m1><m SCHEW PAN M4 X 10 1
24 41712008 | SA4604001 STEPPING COVER i
25 417330012 | SA3306001 SHOULDER SCREW , 7-3 1
26 41728020 | 120265002 SPRING WASHER 1
07 41728035 | 8078 ;0002 WASHER PLATN i
28 41711005 j SCRE®, M5 1
29 41712009 | SABBTY001 NGER GUARD ]
30 41728025 | 025350332 WASHER PLAIN L3.5 2
31 41722303 | SASBT0001 CUSHION 1
34 41708201 | SABBS000L SPACER 8
33 417830801 | 0A5402005 5 M4X 20D [SCREW PAN{S/P WASIER) ¥4 X 20 8
34 41722304 | SABS80001 RUIBBIR CUSHION 1
35 41708301 | SABGSO00] SPACER 2
36 417830301 | 045402005 5> MAX20DB  [SCHEW PAN(S/P WASHER)MA X 20 2
31 1171230100 | $A8519001 SUPPORT LEVER i
38 41702301 | SAR550001 SUPPORT LEVER SHARY i
39 S16019 012060636 SET SCRER SOCKET (FTIMRX6 1
40 4172730 SANRBT001 |39 TOSHON SPRING 1
4} 41712503 | SAB55200) f,' Jm & OTL PAN 1
42 417830025 | 043101006 WA IR ED MAXCIODR  [SCREW PAN(S/P WASIHER)MA X 10 4
43 41711316 | SAB553001 A MOTOR COVER 1
44 504031 062081616 s ME X 16 SCREW PAN Mo X 16 2
A5 | 4171230400 { SASBIG001 |Fisks#if) REAR COVIR ASSY 1
46 417830025 | 0AS401006 B4 CIEAREED M4X JODB  [SCREW PAN(S/P WASHERIM4X10 18
47 41712305 | SAR553001 |J5% FR REAR COVER 1
18 417830025 | 0A5101008 Jr?é# Cfy 4B ) MAX 10D [SCREW PANS/P WASHER)MAX 10 3
49 ATT12308 REAR COVER [
50 417530025 :\)-101006‘ f’”ié; (Hr M4 10DB  [SCREW PAN(S/T" WASHER) M4 X 10 3
bl 4171234500 | SARSGHT001 |Hikag (X X MOTOR COVER 1
52 417830095 | 035401006 | \nrﬁtu 3 M4 IODR  ISCREW PAN(R/P WASHER)M4X LU 4
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Al, Hl4E#I4y /Machine body

e - EL RN =
BT LR | TSR NAME OF PARTS MR g
53 41712308 | SARSH900T E AR AUXTLEARY PLATE 1
54 417515003 | SABR60001 [#R4T M SCREW M4 X 12 18
55 41722010 | SA4677101 [EMUhE AUKILIARY PLATE CUSHION 12
56 OTINOLOGZ | 021400206 [/ o NUT 2 M4 18
57 41712023 | SA4BTGIOL |#hBIER AUXILIARY PLATE BRACKET 2
58 11702309 | SAB361001 {3 YA L AUXTLIARY PLATE RRACKET 1. 1
59 41712310 | SAR362001 R4 ® AUNILIARY PLAVE BRACKEY R 1
50 41712311 | SAS563001 [AFEhER 8 M AUXILIARY PLATE BRACKEY M !
51 117530302 | $55481001 ity Cifrfkie SCREW PAN(S/I WASHER}MAX 12 2
652 41712312 | Sass64001 {HUNER A B AUXTLYTARY PLATE BRACKET B
@3 41722305 | SAR672001 |EMELRR B R AUKTLIARY PLATE CUSHION B 2
61 41722306 | SABRTIN0T MK % L3100 TRIMS 1540 1
5 417530037 | S42445001 (#5148 M6 X 14 BLOT SOCKET (/P WASHIR) MG x 14 14
66 41737000 | 836924002 B brid ENJURY MARK 2
<HTFHE> {For Japan only)
B7 41737002 | SAOTY2001 [HR{EFESME (/3 LABEL CAUTION JAP/ENG L
<HFHALL A (Except for Japan)
67 41737003 SAOTOI001 BRI RS (R D LABBL CAUTION JAPSLNG 1
SHTRRBILLS> {(Except for Europe}
64 41737004 | S37060001 |FEHER LABEL, GROUNDING 3
< RRFD {For Furope only)
68 41737004 | S37060001 [IRHER LABEL, GROUNDING 5
69 41708306 | $a8680001 |4 SPACER D 1
70 505119 018102036 {48 120 BOLT SOCKBYT WX 20 1
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A2, WA 4r /Machine body
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NAME OF PARTS
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No. Part. No. Ref. No. Ant.
i 41702302 SARGOR00T | JosFRebhah HINCE SHAFT 2
2 510019 012060636 |45 MG X8 SET SCREW SOCEET (F1) MEXE 2
3 4171231400 | SARGGHO0T [t OIL PAN ASSY 1
4 412516012 (32361306 {AUEET M3.BX13 WOOD SCREW ROUND 2 M3, 513 1
o 41728307 SA8B67001L RUBBER BUsH 2
53 41701301 SABG6I00L {INGE [IGLDER 2
7 S05145 018087036 BOLT SOCKET MBX 70 4
Al 41228005 (128080246 WASHER SPRING 2-8 4
9 41728030 213650001 WASHER 2. 3% 8. 52X 388T 1
16 41702301 SARSA0001 SUPPORT LEVER S[AFT 1
11 S10019 (12060636 ST SCREW SOCKET (FT) MEXSH 2
12 41701302 SA8GT 1001 SUPPORT LEVER BASE L
13 SI5125 (18087036 Mgl 88 <70 BOL'T SOCKET ¥8X7() 2
14 41228005 (28080246 {50 g R WASHER SPRING 2-8 2
15 41728030 213650001 WASIER 2,38, 5 X385T 2
16 41712315 SASBY3001 HOLDER ABSORBER L. 1
7 41712316 SABGT4001 HOLDER ABSORBER R L
15 505126 SA3387001 BOLT, SOCKET MG 75 4
19 41725030 213650001 458 2. 3X8.5X18 WASHER 2, 3 X8, 5X385T 4
20 W02009 (128060246 WASHER SPRING 2-6 4
21 NOLOZ21T 021060106 NIT , 1 MB 4
22 AT1703027 545251001 SPACER |
23 S06117 (L8O64031 (¥ BOLT SOCKET MBX 440 L
24 NO1O21 21060106 {18+ M6 NOT .1 M6 L
25 41702023 SA4847001 {80 U SHART U 1
206 S10019 12060635 1 SET SCREW SOCKET (FT) M8X6 1
27 117020241 S17971101 SHAPT D 1
25 41703028 S17975100 4 G5 SHAFT COLLAR GAS 2
29 41728018 025080132 WASHER PLAIN S8 2
30 HOL031 (48060342 RETAINING RING E6 2
31 41730301 SAB675001 SHOCK ABSORBER GAS 1.
32 11631008 114486002 OILER i
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B. k% » $H4TFE /Upper

shaft and needle bar mechanism
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No. Part. No. Ref. No. FAAH NAME OF PARTS Amt, #IE
1 41702303 SAB565101 | [:4h UPPER SHUFT 1
2 4170501100 | SA3499001 |iMdidkil s CRANK ROD ASSY 1
3 805124 018501836 [BEHe M5 X 16 BOLT SOCKET M5 X 16 2
4 41724001 SALITR00L |FREHEK RI5X 18X 14 NEEDLE BEARING :BLUE 1
1 41724001 SA4173001 [FEEHAR K15 X 18X 14 NOEDLE BEARING: BLACK 1
4 41724001 | SA4L74001 R K13 XI8X 14 NEFDLE BEARING :GRAY i
1 11724001 544175001 iR K15 18X 14 NOEDLE BEARING : YELLOW 1
5 41703002 | SA3206001 |4k ARAE BALL BEARING RUSH i
8 B10GO14 SAAITY001 |9b& 5904DDUNR BALL BEARING 6904ADDUNR 1
7 BOBOOS S34180001 |@liHk R-6904DDU BALL BEARING $904DDU ]
8 S10018 S23651001 [[M 8] MEX 0. 75-8 SET SCREW SOCKET(FT)M6 X6 2
] 11703002 { SA320600) |RhAds BALL. BEARING BUSH ]
10 BLOOL2 SAAL1TT00L |Hks# 600ADDUNR BALL BEARING 6004DDUNR 1
11 S10018 S43651001 |IM A BEE] MEX 0. 75-6 SET SCREW SOUKET(PTMB X6 2
12 11703004 | SA4608101 |HEEL ¢ JUINT G i
13 B10OOL13 SA1178001 B201DDUNR BALL BEARING 6201DDUNR 3
14 S10018 ‘”n.)mm BB M6X0.75 6 SET SCREW SOCKET (PTIMEX6 4
15 117530002 SET MY SCREW, M8 i
15 ALT04001 5 THFF N © THREAD TAKE LP (RANK i
17 SLG018 Z'm.:lf)(ll LT MEX 0. 75-6 SET SCREW SCCKET(PDMG X6 1
18 41712133 110367001 |4 8 WASHER, PLAIN SPECIAL 8 i
19 | 4170501200 { SAGLS2001 |E A FK THREAD TAKE-1T LEVER EK SET i
2{} 417517003 | SA2958001 |BRE] M5 X6 SCREW FLAT M5X6 I
21 SO901G (12500535 | ME XS SET SCREW SOCKET(FDIMB X5 1
22 S04078 (62400818 M X SCREW PAN MA X8 1
23 417514001 | 145465001 SHR. 5720 X 6L SCREW SM3. 57 40X 6L !
21 $10019 012060636 ME X 6 SET SCREW SOCKET (FT)ME X6 2
25 41709001 (42241001 SLIDE BLOCK i
26 41709002 | SA3G28001 2 B SLIDE BLOCK GUIDE 1
27 SO5118 018401636 4=’ MAX 16 BOLL SOCKET M4% 16 g
28 41702002 | SA4622001 NHEDLE BAR 1
29 417815002 | 144458001 P 40X 4.5 SET SCREW, SM3. 87 40X4.5 1
30 41703005 | SA4B6600L ! K BAK BUSH 1K 1
31 41703006 | SAsZ24001 & NEEDLE BAR BUSH D 1
30 40319006 145646019 [FLEF DEX 17 <E1D> OLE i
33 $09041 012060536 |MEE] MBX5 SET SUREW SOCKET(FTIM5X5 1
34 12411002 | $38713100 |mi#p FAN 1
35 SN4078 062400816 SCREW PAN M4 XS 3
36 40325010 | SABLOSOOL : PULLEY GEAR R 1
37 $09019 012500536 li%"H M3 x5 SLT SCREW S0CKET{FT)M3 X5 2
38 41702008 | SA4626101 | Fiehk PLLLEY SHUFT 1
39 41703007 | SA4827001 5 PULLEY BUSH 1
40 41727001 { SA4828001 PULLEY SPRING 1
4], 41703008 | SA4B20001 PULLEY BASE 1
42 103027 047401242 PIN SPRING ROLL AW4 1
43 21725002 | SA4B24001 PULLEY GEARL 1
41 S09018 012500535 ﬁ%r] M3 X5 SLT SCROW SOCKLET (FTIM3 X5 2
45 S1001R 523651001 |2 ¥E] MeX 0. 756 SHET SCREW SOCKET (F1MME X B 2
46 41711001 SA4B30001 | 1at PULLEY 1
47 $04079 062401006 |¥8%] M4X 10 SCREW PAN 3410 3
48 41728024 1 SAB1S8001 4K L4 WASHOR PLAIN L4 3
49 810019 (12060836 |4%5) MEXEH SET SCRE® SOCKET(PT)MBX 6 t
50 S05124 018501636 [IEKE Mo X 16 BOLT SOCKET ¥5x 16 4
51, 11712011 SABZZ000T [iiE 2 TRIES WIEEL 2 2
52 417530021 | 062401016 |MEE] Mix 10 SCREW PAN M4 10 3




. BB E / Feed mechanism

C1




Cl. iXH|HE /Feed mechanism

Yo | patiro, | merne | W NAME OF PARTS |
1 41724301 | SAR36600T {X—IMS[M F X-1M GUIDE F 2
S051 16 018400836 {1848 M4 X8 BOLT SOCKET W48 2%
3 41701315 | SABS67001 (HEM (O BASE PLATE X 1
4 S06127 018200536 s Maxs5 BOLT S0CKET M35 16
5 41724302 | SAS368001 {Y-LAS F Y-LM GUIDE ¥ 2
5 806116 (18400836 [HER M4 X8 BOLT SOCKET M4 X8 12
7 4170930200 | SA%569101 (R () BASIE PLATE ¥ ASSY 1
8 S05127 018300536 |08k Waxs BOLT SOCKET M3X3 16
4 41724303 | SAS571001 {X LME0T R X LM GUIDE R 1
10 S05052 (18301036 [ 4310 BOLT SOCKET M3X 10 14
Ll | 4170130300 | SASR19001 |Y&#H14: Y-ARM ASSY L
2 S05010 018401236 [k M4 12 BOLT SOCKET M4 12 g
13 41724304 | SASRTA00T |Y-IMTT R Y=LA GUIDE R 2
14 50512 018301236 [ M5 <12 BOLT SOCKET M5X 12 12
15 41709303 | SAR375001 Y5004 M Y LM GUIDE BRACKET R 1
16 417093010 | SASS76001 Y[ ¥W: L Y-1.M GUIDE BRACKET L 1
17 S05112 (18066036 {U8H: MEX60 BOLT SOCKET ¥6X60 6
18 41712317 | SAS590001 |k BELT OLDER 1
19 505048 (18401036 {9F: 44 X 10 BOLT SOCKET M4 10 4
20 41712317 | SASS90001 | HRr R BELT HOLDER 2
21 417530302 | $55481001 Vil Y MA X 12 BOLT SOCKET(S/P WASHERIM4X 12 2
22 41712318 | SABB0S001 {WTi FYXATION 2
23 417815008 | SAI338001 |MEET MAXS SCREW M4 X & 14
24 | 4171130200 | SASG0900L |&ihsdd 'R COVER RALL FR ASSY 2
95 | 4171130400 | SASG11001 |04 #L COVER RALL Fl. ASSY 2
26 S05048 018401036 |08E: ¥4 10 BOLT SOCKET M4 10 20
27 | ALTILA0500 | SABGL2001 {MEHAE R INSIDE COVER R ASSY 1
28 4171130700 | SABS15001 {Mgeflfe 1 INSIBDE COVER 1. ASSY 1
20 417515008 | SA3538005 [WE5T M4x8 SCREW M43 G
30 | 4171130900 | SAR617001 ) MIDDLE COVER ASSY 2
31 | 4171131100 | SASB19001 OUTSIDE COVER ASSY 2
32 41722313 | SA8B22001 BELLOW L
33 41719319 | SAR623001 i I BELLOW PRESSER I 1
34 11712320 | §A8624001 R BELLOW PRESSER R 1
35 41718320 | 348625001 it BELLOW NUT 2
36 $04036 062300416 {IEF7 M3 x4 SCREW PAN M3 X4 G
37 417830021 | 062401016 [ WA 10 SCREW PAN M4 10 4
38 41712322 | SABB26001 SENSOUR PLATE Y L
39 417530025 | 045401006 WA I0DE  [SCRER PAR (3/P WASHERIMAX 10 g
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C2. %% E / Feed mechanism
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C2. XK EE /Feed mechanism

; o j ,
’?f paﬁﬁ\;o. iffff BEHALH NAME OF PARTS ;&f HiE
i 11709305 | SABSTS00L ¥ PLLLEY BRACKET i
2 4173530100 | Sa8379001 PULLEY A 43SY 1
3 BIOG1T SAT243001 BALL BEARING BQO1ZZANR 2
4 41702304 | SAS382001 PULLEY FULCRUM SHAFT i
5 S09019 612500536 SET SCREW SOCKRT (FTIME X5 2
& 41728301 | SAB383001 PULLEY FULCRUM SHAFT COLLAR 1
7 41736503 | SABS84001 X 6T BELT i
8 417830303 | 547270001 BT SOCKET(S/P WASHER) M6 X 30 2
9 41702305 | SARSR5001 BRIVE SHAFT X 1
L0 HO3001 043150142 RETAINING RING EXTERNAL CI3 2
11 41725301 | SAR586001 GTAR X 1
12 §10019 012060636 SET SCREW SOCKET (FTIME X6 4
13 BL0OOLS SABBT4001 BALL BEARING B002ZZNR i
14| 4173530400 | SAB587001 At B PULLEY B ASSY 1
15 S10014 012060646 |[IBE MEXs SKT SCREW SOCKET(FIIM6%6 q
L B10019 076202850 |R4EAE 6202727NR BALL BEARING RADIAL B202778R 2
17 41706301 | SA8592001 [V ; ¥-PULITY BRACKTT 2
18 | 4173530100 | SAR579001 PULLEY A ASSY 2
19 BLOOLT SAL282001 BALL BEARING RADIAL B202ZZNR 4
20 41702304 | SARA82001 PULLEY FULCRUM SHAFT 2
21 $04019 012500536 SET SCREW SUCKET (RTXM5 X5 4
28 41728301 | SA8583001 PULLEY PULCRLM SHAFT CULLAR 2
23 41735306 | SAS593001 ¥-GT BRLT g
24 41704306 | SAB39E001 DRIVE SHAFT Y i
25 41725302 | SAR396001 rz;u GEAR Y i
26 S106019 0120606386 SET SCRER SOCKET (FTIM6X 8 1
27 | 4173530400 | SAS387001 PULLEY B ASSY g
28 $10019 012060635 SET SCREW SOCKET (FTIM6X6 8
24 B10018 SARBTA001 |4k BALL BEARING GOO2ZZNR 2
50 Bi0019 075202850 [REIZR 6202Z7INR BALL BEARING RADTAL 62027ZZNR 2
31 A17S13301 | SARSGT001L J&i‘q‘f’* M > L2 BOLT SOCKET M5 12 2
32 31712324 | SASB02001 COVER GEAR ¥ 1
33 S04078 062400816 [T M—'}X‘% SCREW PAN M4X8 3
34 417830502 | 847270001 |WiHe (457 BOLT SOCKET(S/P WASHERIME X 50 4
35 A1701206 | SARBOI001 [XHikH MOTOR BRACKET X 1
36 BLO0OZO SAR3Y8001 |Ehk ‘=mzZI\R BALL BEARING 6201ZZNR i
37 41730302 | SASA3R001 |Ekph I iEZT X PHULSE MOTOR ASSY X 1
38 505124 D1R501656 [EREE ME 16 BOLT SOCKET M5X16 !
R4 41725508 | SARBOTO0L Avhe MOTOR GEAR X 1
40 $10019 B12060636 |(WLT MbXb SET SCREW SOCKET (PTIM6X6 2
11 17530003 | S4T270001 |k C [8]) M6 30 BOLT SOCKET (S/P $ASHERI M6 X 30 1
42 41701307 SAS598001 |Y- 4 MOTOR BRACRET ¥ 1
43 10020 SABEH9001 /ﬂf;h ()20177?\]? BALL BREARTNG 620177NR 1
44 41730303 | SAB342001 |l L PHLST MOTOR ASSY ¥ i
45 500124 018501636 [ Max 16 BOLT SOUKET ¥5X 16 4
16 41725304 SABGOLO01 [YILIAE MOTOR GEAR ¥ 1
47 $10019 012060636 B MEX6 SEI SCREW SOCKET (FT)MEX6 2
48 417830304 | 847269001 CHT AR ME X 20 BOLT SOCKET (37D WASHER) M6 % 20 4
19 41712325 SARG91001 Bl FAN BRACKLT 9
50 S05116 Q18400826 |8 MAXS BOLT SOUKET M4X8 4

12
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C3. *%lEE /Feed mechanism

Ifo% pafﬁo. ?fﬁf BHHLH NAME OF PARTS ﬁ? Bk
i 41701311 | SABA28001 |JRFa8% WORK CLAMP ARM {
2 170930600 | SARG29001 |HIN 2R &l WORK CLAMP GUIDE ASSY 4
3 217813301 | SABAYTO01 [HE4e Mo X 12 BLOT SOCKET #3X 12 8
4 41709308 SABES1001 | Brat 4 WORK CLAMP SLIDER 2
5 41724305 | SAB632001 CROSS ROLLER 4
5 41712326 | SA8633001 WORK CLAMP LIFTER LEVER U 2
7 41712327 | SABG34001 &I fF WORK CLAMP ARM LEVER 2
8 417830033 | $55179001 »,h%‘&b SHIED MAXER BOLT SOCKET(S/P WASHER MAXE 2
Y 41702014 | SA771001 HT,H_»:&ZH[ SHAET STHPPING CLAMP LIFT LINK 2
10 10019 012060638 [MEST M6X 6 SET SURER SOCKET(FT)MEX 6 2
11 41712133 | 110367001 |48 8 WASHTR PLATN SPECTAL 8 2
14 HI30046 048080142 i RETAINNING RING CXTERNAL (R 4
13 41702307 | SAB635001 CYLINDER SHAFT 1
11 $10019 012060636 SET SCREW SOCKET (FT)MBX 6 2
15 41730304 | SA8636001 ATR CYLINDER ASSY 2
16 41728028 146354002 WASHER PLAIN 5 2
17 HUB029 (48040242 RETATNNTNG RING T4 2
18 41700012 1 SA4720001 CYLTNDER JOINT 2
19 41726002 | SA4721001 CYLINDER JOINT SHAFT 2
20 103003 (48060142 RETAINNING RING EXTERNAL CB 1
21 417015809 | SAR638001 WORK CLAWP 1
22 417830086 | 855485001 BOLT SOCKET(S/0 WASHERIMS X 12 4
23 417520001 | SA4709001 : ! SHOULDTR SCREW 2
2 417810003 | $15475101 lb: ARESE SET SCREW MEX 19 4
25 NGLOZL 021060206 'M MG NIT 2 M6 4
26 4178168301 | SAR909001 |42 RUT CAP M6 1
27 41712928 | SARG4000L |Hs *rﬁm % WORK CLAMD STOPPER i
o8 41722514 | SARG41001 |EAviry WORK CLAMP STUPPER RUBBER 1
24 41702308 | SAS820001 |HHtHE ROLLER SHART ]
50 HO5002 048030342 f—ﬁlﬁ E’ RETAINING RING E3 2
3 417830305 | SARG12001 WING SCREW 1
32 41712329 | SAS643001 WORK CLAMP PLATE NUT 1
33 41712330 | SA8644001 i WORK CLAMD SPRING i
3k 417813301 | SARS97001 [Wd Mo 12 BOLT SOCKET M3 %12 2
35 114830036 | $55485001 Jl“'f’* CraRfE] )y w512 ROLT SOCKET (/P WASHER)ME X 12 1
36 865094 018300636 |[MEA MAIX§ BOLT SOCKET M3X§ 8
37 504028 0625008 16 M5 X8 SCREW PAN M5X8 2
38 41712331 | SA8645001 HOSE SUPPORT i
34 417830302 | $55481001 nr“‘l&l Y MAX 12 BOLT SOCKET (370 WASHERI M4 X 12 2
40 | 4171233200 | $A8646001 it WORK CLAMP ASSY 1
11 41723301 | SASRIE001 WORK CLAMP CUSHION 2
42 417530306 | SHa487001 BOLT SOCKET(S/P WASHER)MB X 15 4
43 41712334 | SABG4RO01 FIED PLATE 1
44 417830035 | SARYO4A001 BOLT SOCKET(S/P WASHERIMB X 101, 2

“Option parts>
15 41712335 | SARS59001 WORK CLAMP CONVERSION R 1
40 41712336 | SA860001 WORK CLAMP CONVERSION L 1
47 | 4171233700 | SARR71001 FITD PLATE CONVERSTON ASSY 1
48 41712338 | SABRGY001 ORTGIN STANDARD PLATE 1
19 41726302 | SA5415001 ORIGIN STANDARD PIN 1
50 41705301 | SARS70001 BASE PLATE ¥ £OSITLON BLOCK 1
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D1 .{8E%E / Work clamp lifter mechanism
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D1, 38 /Work clamp lifter mechanism

baig

i)

G

B

No. Part. No. Ref. No. S NAME OF PARTS Amt. &
1 41710001 | SA4759001 STEPPING CLAMP CAM 1
2 41706001 | $A4760001 STEPPINGCLAMP CON. ROD 1
3 11728003 1 SA4763001 WASHER STEPPING CLAMP CAM 1
4 BOBOOS 623033000 BALL DEARING 6805V 1
5 S10018 $23651001 3 SET SCROW SOCKDT (FTIME X6 2
& $01035 062400616 |WEET W6 SCREW PAN WX 6 2
7 796003 | SA4TRI001 [EdeEk ROLIFR SHART STEPPING CLAMD i
8 11703010 | SAM762001 |ishe ROLLER STEPPING CLAVMP 1
9 41728004 SA4302001 | #v WASHER 2
10 NO1021 021060106 ﬂ&' W5 NOT 136 1
{1 41708017 1 SA4764001 STEPPING CLAMP ARM R f
12 L2032 017061213 BOLT M6 12 i
13 41702013 | SA4763001 STEPIING CLAMP ARM F i
14 S106019 012060636 SET SCREW SOCKET(FIDMB XS 1
13 $10018 §23651001 SET SCREW SOCKET(FT)MAX6 1
16 41703011 | SA4766001 BUSH STEPPING CLaMP F 1
17 41703012 | SA4767001 RUSH STOPPING CLAMP R 1
18 41712053 | SA4768001 STEPPING CLAMP LINK A 1
19 417330007 | SA4769101 ] SHOULDER SCRLW 6 4
20 504036 062300416 |25 M3 x4 SCREW PAN M3 4 4
21 41712054 | SA4770001 !ﬁjr\ 1H B STEPPING CLAMP LINK D 1
22 41712085 | SATT2001 STEFPING CLAMP LINK {
23 41726004 | SA4AT73001 SHAFT STEPPTRG CLAMP LINK !
21 S10019 012060636 |MEAT y8x 6 SET SCREW SOCKET (RTIMB X6 1
25 5049006 012400436 |B24T 44 SET SCREW SOCKET (177 44 X4 |
26 11709018 | SAMTT7001 |BEEEAR STEPPING CLAMP LIFTER LIAK 1
27 41702014 SAATTIO00 I _J'z'm SUAFT STEPPING CLAMP LIFTER LINK i
28 41728031 SAZLB 1001 WASHER 1
29 103006 048080142 JERITPE C8 RETAINING RING EXTHRNAL C8 1
30 510019 012060636 1’L| \1t>><a SET SCREW SOCKET (IR ME X6 i
31 SOU006 012400436 SET SCREW SOCKET(FT)M4 4 i
32 A1709019 | SA4779001 STEPPING CLAMP LIBTER 1
33 41703013 | SA4YRI001 ROLLER STEPPING CLAMP LIFTER i
34 41726005 141362001 ROLLER 1
35 41702015 | SA4TRO001 SHAFT STEPPING CLAMP LIFTER 1
36 $10019 012060636 SET SCREW SOCKET(PT)MG X6 1
37 502039 525310101 SCREW FLAT M4 1
38 41705302 | SASG83001 STEPPING CLAMP LIFTER ROD 1
39 417812002 | SA4853001 JOINT STEPPING CLAMP LIFTER 1
40 | 4170530300 | SARBR4001 BALL JOINT ASSY 2
11 NOLOIZ 021060306 NUT 3 M6 2
42 417316001 | 543227001 NUT (FT) M6 2
43 41711313 | SASG8R001 RUBBER BUSH 1
44 11723014 | SAB572004 WICK L=110 i
45 41722315 1 SABGI2001 RUBBER TURE 2
16 11211005 | S04159000 BAND 1M i
47 ALTSTI301 | SABBRANO! |E] M6 12 SCREW W6 12 I
18 102039 017061612 |75 es Mex )Y BOLT M6 18 i
49 101007 017063002 |0E: M6 X 50 BOLT M6X B0 I
50 NO1021 021060106 NUT 1 H6 i
51 1700020 | SR7T8001 PRESSER BAR CLAMP !
59 SO5116 018400836 | BOLT SOCKET M4xR 1
53 199530003 ¢ SALI74001 [ragst PESSER ADJUSTING SCREW Mi4 1
54 129516001 § SALLT300 ADJLST SCREW NLT 1
53 41727004 | SA5300001 PRESSER BAR SPRING 1

16




D1 . 38ERE / Work clamp lifter mechanism

56
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D1. #BEREE /FNork clamp lifter mechanism

R

BENY

#E

No, Part. No. Ref. No. NAME. OF PARTS Amt. i
56 11702017 510112101 PRESSER BAR SPRING GHIDE 1
D7 41703014 SA530 L0011 (OLLAR PRESSER BAR SPRING L
58 41703015 SAZ2 195001 PRIESSER BAR BUSH 1
29 SOY0H 012060636 ST SCREW SOCKET(PTIMB XA 1
50 41703018 111466121 PRESSER BAR ]
61 41716001 512843001 WORK CLAMP 1
62 A17815011 1 S13399001 SCREW SM3. 87 x12 1
63 41709309 SARGYA00L HOLDER STEP-CLAMP LIFTER 10D 2
64 SOBOGS 018402536 |ife Mdx25 BOLT SOCKET M4 253 2

18




D2

SAIEEEE / Work clamp lifter mechanism
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D2. #RIEZEE /Work clamp lifter mechanism

= o
Toi% Paf;.—,ilo. ?e;tg’i{;ro% FAA AR NAHE: OF PARTS }ﬁ? #iE
1 41701008 | 5A474110) |kl MOTOR BRACKET 1
2 AL712063 | SALTA2001 |Fs AL WORK CLAMP MOTOR PLATE 1
(] S05121 GI850T0368 HE&E M5X10 BOLT SOCKIT M3 X 10 2
4 41730043 | sA4826501 =B PLLSE MOTOR ASSY P 1
5 303048 (18401036 X 10 BOLT SOCKLT M4 10 4
i 41725009 | Sa4742001 it WORK CLAMP DRIVING GEAR 1
7 510019 012060636 635 SET SCREW SOCKET(FDIME X6 2
8 A1702020 | SAAT44001 B Ak WORK CLAMP FULCRUM SHAST 1
9 310015 SAMB4T00T TEKRlAR BS007ZNR BALL BEARENG 690077NR 2
10 HO2008 D48100142 PEEHMSR C10 RETAINING RING EXTERNAL €10 %
11 504035 062400616 AT M4xa SCREW PAN M4 X6 1
12 w0100 1 025040236 |IARE M4 WASHER PLAIN M4 1
13 41725010 | SA4T4500L LB ras WORK CLAMP CAM GEAR 1
11 310021 016061031 HES] MEX10 1
15 510019 012080636 [HEE MBXE 1
16 ] 4170301700 | SA4747001 MBI T4 He WORK CLAMP H 1
17 505115 018400636 BOLT SOCKLT M4 %6 1
18 41702025 | sA4748101 WORK CLAMP LEVER SHAFT 1
19 510019 012060636 SET SCREW SOCKET(FT)M6X6 1
20 11709023 | 546210001 STEPPING W-CLAMP ORIVING LEVER 1
21 41702028 | SA3441001 H-CLAMP 1EFTER ROLLIR SHART 1
22 BO4026 D7084B500 BALL BEARING RADTAL 89677 1
23 41728005 | 109763001 [ WASHER 1
24 S0B019 012500536 (5T MEX5 SET SCREW SOCKFT(FTINB X5 1
25 SL0019 012060636 CMEXH SET SCREW SOCKET(FT)M6X6 1
26 11708302 | SMTBTI01 SET SCREW COLLAR 1
a7 $10019 012060638 |4 MBX6 SET SCREW SOCKET(FT) e Y
28 505110 018061236 PIEM M6 12 BOLT SUCKET M6 12 2
29 ALTE2062 | SA1753001 PGSR WORK CLAMP SENSOR PLATE 1
30 $04035 062400615 Al M4XG SCREW PAN M4X6 2
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E . T&h2E / Lower shaft mechanism

- .l.lul\lj :

21



E. FHiHE /Lower shaft mechanism
5 4 2E5 M5 -2 Yot 5
No. Part. No. Ref. No. FHIBH NAME (OF: PARTS Amt. &k
1 417530011 | S43226001 144 SHOULDER SCREW 1
2 417516001 { ¢ 7001 RE M X 0. 75 NI (FT) M6 i
3 41725011 SA3228101 ) .'f“;ié ROCK GCAR L
4 41702027 544782001 |8shik ROCK GEAR SHAFT 1
5 41708002 SA3Z21000 |EW B SET SUKEW COLIAR B {
A 509041 012060536 |MEE] M6X5 SET SCREW SOCRET (FTIM6 X5 2
7 41708305 SARBY5001 'R SET SCREW COLLAR 2
5 S10018 823651001 | BRET M8 X0, 756 © SCREW SOURET(PTIM6XE 1
9 510019 012060656 |47 MEX6 SET SCREW SOCKET(FTIMEX 6 2
1 11708303 SASGES001 |4 A PINCH SLEEVE A 1
11 41708304 SAB697001 I B PINCH SLECVE B 1
12 505119 018102036 |3k M4 20 BOLT SOCKET M4Xx20 I
13 4170230900 1 SAB693001 | Fhudf] LOWER SHAFT ASRY L
14 S00019 012500536 685 M8 x5 SET SCREW SOCKET (F1M5 XA L
15 A1703302 SARTOLOG] “[~t|1f§1i'4\ LOWER SHAFT BUSH i
{6 810019 012060636 SET SCREW SOCKET(FTIM6 X6 !
17 41703303 SA8702001 LOWER SHART M BUSH i
18 510019 012060636 SET SCREW SOCKET(PTIMEX 6 L
19 41703304 SARTO3001 LOWER SHAFT A BUSH 1
20 510024 0120681086 SET SCREW SOCKET(PTIME X 10 i
2 41702029 543238101 ADJUSTING STUD 2
22 41722015 081003670 0 RING PW3 2
23 41701009 SAR705001 SHUTTLE RACE DBASE ASSY G 1
2 41712190 $02429201 SHUTTLE RACE THREAD GUIDE £
25 417815007 | SA4199001 SCREW M3 4 2
28 4172601300 ] SAR241001 S-RACE BASE SETTING CLAW 2
a7 11727006 152681101 COMPRESSTON SPRING 2
28 WOL002 026020136 WASHER PLAIN M3 2
29 SOADK2 062300616 SCREW PAN M3 X6 2
30 31723013 153050000 5-RACE DASE FELT 2
51 11723025 SAR707001 FELY 2
32 12923019 SA9004001 WICK M6X6 L
33 12921005 SARTOR00L |4 ©4Xp 6 I TUBE @ 4X @6 1
34 12921005 | SA8710004 [WFE 0 4o 6 OLL TUBE @ 4X@ 6 2
35 12921005 SARTII00L |HIY @ 4Xo 6 OTL TUBE @ 4% @ 6 i
36 4172302100 | SAG260001 |hEidis] FEET ASSY t
37 41712075 SA3242004 «uJLx FFLT HOLDER 1
) 117815009 | sadu24001 ) | M3X5.5 SCREW M3 X5.5 2
39 11711012 S432741.01 s 4 VELT HOLDER L
40 417815010 | S47307001 6L M3 x4 SCREW M3 X4 2
11 S10024 012061036 |884T M6X 10 SET SCREW SOCKET(FTIME> 10 1
42 41718001 SA3284101 |#4E D DRIVER D L
13 S06123 DIRGO1256 |k M5 12 BOLT SOCKET MaX 12 ;
44 41703020 543283101 |ER R SET SCREW COLLAR R 1
AA $09019 012500536 R4 MR X5 SET SCREW SOCKETPIIMG X5 1
45 41718002 152686201 #H;ﬂf‘ B SHUTTLE RACE BASE R 3
47 4171801700 | $59221201 Ml Lo BOBBIN CASE ASSY LC 1
1R 11727015 S48664001 | FHEE AN TENSION SPRING, AN t
49 417530005 | S15492101 |4g4S BOBRIN CASDE SPRING SCRLW 1
50 11727016 S15667001 |MinskEsh & ANTL -SPIN SPRING !
51 41718004 SA463300L [F LAN DOBBIN LAN i
52 41718014 SABLO7101 | ERR A SARLO6 SHUTTLE HOOK ASSY B/BOYSAR196 L
54 44711317 SAZ278001 |&h4s BISH ]
55 41711318 SA3276001 [#ly SPACER COLLER 2
56 41724306 FELHREA KOX 12X NHEDLE BEARING RO i2X 11 2
57 41728005 TR RETAINING RING 2
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F. fLiE#E 358 /Lubrication

= E=R S : 3
o | oo | B otk NAMS OF PARTS e | #
1 417530022 1 SAZ244007 SET SCREW 1
2 11712065 SA1THB101 CRANK COVER 1
3 SG4038 (320681016 T M6 10 SCREW PAN MGX 10 3
4 504035 062400616 |BE5T M4 X6 SCREW PAN M4X§ 2
5 41723005 SA478B101 |yhEs FELT 1
8 4179231600 | SAR714001 |54l Taalit GEAR TELT ASSY i
7 05115 OIS400636 [IEH Va6 BOLT SOCKET MAX6 2
8 SDA055 0RZA006186 SCREW PAN MAX6 1
9 41712069 SABUSTOOL WICK SUPPORT i
10 41712070 104567101 WICK SUPPORT 1
11 4171100400 { 152948001 OIL GAUGE WINDOW 2
12 17943019 SABTHI00] WICK 6X6 1
i3 12921005 SARTRA001 . OlE TURE I
14 12921002 SABOTI001 [iME @ 3X@ 5 L 120 OIL THBE L (20 !
15 12923019 SABHTRO0L fm«i u><o L300 WICK 6%6 L=300 1
16 41723011 S09043000 ; FELY 4
17 12923018 S49982000 y WICK 4X4 L4100 1
(8 12921002 | S$48189000 [/ @ 3Xg 5 L2380 OIL TUBE 1-280 1
{9 41736002 SARS3YI0) |ahEEE Q1L FEEDING PIPE t
20 41712072 SAATRGI01 |AZEE LOWER SHAFT WICK SUPPORT B i
21 S04033 DE2060816 [BRE)] MBXB SCREW PAN MBXE 1
22 41712073 145547001 iﬂluhi’s e TURE HOLDER t
23 804035 062400616 SCROW PAN M4 X§ I
24 WO 1001 025010236 WASHER PLAIN §1 1
25 12924018 | SABTL700L WICK 4% 4 i
26 12921005 548718001 OIL TUBE 1
27 41711015 B23567000 |HifRk CORD HOLDER #8 5
28 417890025 | 0A3401008 Mi% Cit M4} 10DB  {SCREW PAN(S/P WASHER) M4 X 10 5
29 AL711015 525567000 |H3#glr £28 CORD IOLDER #8 6
30 417830025 1 0A5401006 ' (m Hpg) MA< 10D {SCREW PAN(S/P WASHER)M4 X 10 5
31 41711017 552907000 J«f— £10 CORD NOLDER 210 5
32 41711025 RA482000 = CORD HOLDER 812 1
33 417830025 § 0AS401006 |IE# CHFAR) M4>10DB  ISCREW PAN(S/P WASHER)M4X 10 &
34 41712066 SA47H7001 |dbawlibRL CRANK WICK PLATE 1
35 417253027 SA5244001 | BipliEk L=90 FLAT WICK 1=00 1
36 41712068 SA4THROO | |yl 4 WICK SUPPORT 1
37 41725047 SAB593001 [Hihek L 180 FLAT WICK . 180 1
38 41723009 SAST20001 |hak 53 WICK 3%3 1
39 12921002 5%8?210(}1 j 01k TURE 1
40 12921002 SAG576001 5 L=210 OIL TUBE L=210 1
11 41736001 SIRIBHO00 TERMINAL L 1
42 11722016 RUBBER CAP, 4. 2 1
43 41723014 SAB5T2001 WICK 1540 i
44 417253014 SAG5T2001 WICK L 140 1
45 41736301 SARTZ2001 OIL FEEDING PIPE 1
16 12921006 SABTZ3001 OIL TUBE 1
a7 12923019 SARTA001 WICK 66 1
AR 12821005 SART2R001 |AE @ A4Xe B 015 TUBE !
49 12923019 | SARV2600L |7k 6%8 WICK 66 i
5() 12922014 SART27001 WICK 6X6 1
gl 41723303 SA8T2800] FELT 1
52 41723504 SART29001 FELT 1
53 12823019 SARTOB00) WICK 6X6 i
54 1292 (005 SARTHAO0 | ;PH;—_. @ Mq: f Ol TURE t
55 12911005 SABYI2001 | B EAL {4 SUB-TANK ASSY }
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F. BLyliE¥E#E /Lubrication

KL - DL - UL =
};?:J Paf:f;lo. %e?:{ﬁo% TR NAME. OF EARLS ﬁté &I
B 12622010 | SAZ060001 VALYE PACKING 1
57 12636004 | SA3040001 GIL FEEDING PIPE 1
58 12921006 | SA8733001 QIL TUBE 1
59 12922006 | 104450101 RUBBER CAP, 8 1
B 12912038 | SA3055101 TUBE CLIP i
61 20123021 | SA8734001 FELT 1
B2 12921003 | SASTIS001 Ol TURE 1
83 12921003 | SAST8B00L o EXE 8 OIL TUBE 1
B4 12936002 | SA3046001 [l OIL TERMINAL 1
65 11712340 | SARTRE001 |3k OLL PLATE 1
&6 4178580025 | 043401006 PMEKE (SRR MAXLODB  |SCREW PAN(S/P WASHER)MAX (D 2
67 417830025 | 0ABA0I006 [MF CHMAMED M4 10DB  |SCREW PAN(S/P WASHERIM4 X 10 1
8% 12922001 | SAzyuu001 f JK,M 12,5 RUBBER CAP 12,5 2
69 12923010 | $38266000 ROTARY HOOK SHAFT FELY 2
70 12912038 | SA3055101 TUBE CLIP 1
71 11712013 | SAB50001 : {-SENSOR PLATE 1
72 $05119 018402026 'k,ﬁ’"'f‘-}- W4 20 BOLT SOCKET MAX20 2
73 11211605 | SO4155000 rjzah m BARD 1M i
74 w1001 N2R040238 R WASHER PLAIN M4 2
75 F02008 075040246 | WASHER SPRING 2 -4 2
76 41736303 $A2040001 QIL FEEDING PIPE B 2
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G. &3 E / Threading mechanism
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G. 48 /Threading mechanism

}?0% Paﬁi& iffiff BRI NAME OF PARTS ﬁ? &
L 41712077 | SA3250000 [3LE5 A ARM THREAD GUIDE A i
2 504050 062500616 |IRE] YAX6 SCREW PAN M54 1
3 41712078 | SA4233001 |nték @B ARM THEEAD GLIDE B 1
4 504030 067500616 SUREW DAN M5 X8 1
5 41712079 | SAG391001 ARM THREAD GUTDE © 1
6 804030 062500616 SCRIW PAN M58 1
7 41702030 | 153045001 UPPER THREAD GUIDE STUD 2
8 1713002 | 141688301 TIREAD TAKE-CP SPRING B ]
9 41713003 | SA3955001 TENSION STUD 1
10 129830013 | 531632001 TENSTON NUT 1
i1 12928014 | S$12441001 WASHIR 1
12 41715012 | 107606001 [ YiodE IENSTON SPRING H ]
13 41712005 | 159805001 it TENSION DISC PRESSER 1
1 11713006 | 14514001 DISC TENSTON 2
15 41713001 | 8432540010 TENSTON BRACKKT 1
15 417515012 | 100402004 g 57 SET SUREW SM3. 57 1
17 §10019 SA4143001 |IRE] N6 X8 ST SURMW (FT) WA X6 1
18 41702031 | S12649000 A2k TERSTON RELEASE PIN 1
19 41713007 | SA3266001 [ FE) A TENSION STUD A i
20 41713009 | 100136001 | ¥ TENSTON NUT 1
21 41713010 | SA4LUB101 [ SUB TENSTON SPRING 1
22 41713006 | 145446001 [Hes i DISC TENSION 2
23 A1713501 | SAB691001 i THRIAD GUTDE ARM 1
24 NO1G24 021400306 | /N THBRRE W4 NUT 434 4 1
25 41726014 | SA3957101 A NEEDLE BAR THREAD GUIDE & 1
26 1712082 | SA3258001 FEVEERR I D N-BAR BUSH THREAD GUIDE D 1
27 41203018 | 152881001 |HSRIBame NEEDLE COOLER ASSY 1
28 510019 012060636 SET SCREW SOCKET (FT) MBX6 1
29 41223043 | 152883000 .5 FELT 8X15.5 1
40 41213008 | 152884001 NEEDLE COOLER THEAD GUIDE 1
51 109561017 | 062670412 SCREW PAN SM3. 57104 1
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H. %43 % / Bobbin winder mechanism
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H. Z#3EE /Bobbin winder mechanism

= S _

?f Paﬁ'_’io_ fj_ﬁf LA NAME OF PARTS ﬁ? i
i 1701540 | SARB50001L : TOP COVER 1
9 AL702033 | SA3290000 |5 aiAl SIAFT BW-LEVER 1
3 $09019 012500536 HEAT W5X5 SET SCREW SOCKET(FT)¥5X5 1
4 41709026 | SA3291001 ﬁ*"k ]‘M BOBBIN WINDER LEVER 1
5 41702034 | SAd171001 % SPRING HOOK 1
4 41712084 | 152936001 PLATE SPRING !
7 41712085 | 152937001 WASHER 1
# S04077 062350616 SCREW PAN M3. 36 1
g w1015 139486001 éé!fiﬁi WASHER 1
10 HO5006 048050442 |4 B5 RETAINING REING E5 1
11 702055 | SA3293001 |FEE: kA STUD B-WINDER 1
12 41709027 | SA1984001 [EIG LY BOBRINPRESSER ARM i
3 S04081 062401216 [HEET MAX 12 SCREW PAN 4Xx 12 i
14 AL712086 | SAR294001 HRASEH BOBBIN PRESSER 1
15 17815006 | $23418002 [T \14><> SCREW WAX5 1
16 41709028 | $A3205001 CLAW B- WINDER 1
17 S09006 012400436 Jy;fLJ HES ! SET SCREW SOCKET(RT) W4 X 4 2
18 1727007 | 10438001 4 E SPRING TWEST L
19 HOS006 042050342 |4 RETAINING RING E5 2
20 1708025 | $a4798001 SPACER COLLER 1
21 702056 | SA3296001 BOBBIN WINDER SHART 1
2y 41708021 | 8A3207001 WHEEL B-WINDER 1
23 41722017 | 120448001 DORBIN WINDER RUBBER RAND i
44 S09006 012400436 SET SCREW SOCKET(FT)¥4x 4 2
25 WOL0LG 159486001 WASHER 2
26 41711063 | SA1988001 BOBRIN SUPPORY !
97 41727008 | St0268001 SPRING 1
28 41702037 | SA3298001 ik STPPER SHAFT B WINDER 1
29 AL719001 | SA3299001 UJ ;J KNTET 1
30 504030 062500616 (ST M5X6 SCREW PAN M5 X6 i
31 1291301100 | 541994101 (% zﬂ#t?u’] BOBBIN WINDER TENSION ASSY i
32 12913007 | 145436002 : BISE TENS LON 2
33 1pgzTole | 100401022 |EEHE TENSTON SPRING 1
73 129530013 | $31032001 |2k i?ﬁ} TENSION NUT 1
35 12028014 | S12441001 WASHER 1
36 500019 012500336 SET SCREW SOCKET (FT)M5 X5 {
37 417135302 | SA1359001 SPOGL PIY 1
38 S04038 062061016 SCRER PAN WEX 10 &
39 41704002 | $A4797101 DREVING WHEEL B-WINDER {
40 S10018 $23651001 75 SET SCREW SOCKET(RTIM6X6 2
11 41722002 | 117934001 RUBBER CAP, 13.5 1
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J. 14 B / Thread trimmer mechanism
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J\ V1£3EE /Thread trimmer mechanism

e

A

Bl

i
J;JEO.J Part. No. Ref. No. T EIK NAME OF" RRITS Amt. EE
I 41710003 SAS30LE01 ek iée THREAD TRIMMER CAM |
2 510018 $23651001 ‘nl SEBED MB X0, 7546 SET SCREW SOCKET(FTIME X8 2
3 41712087 SA4T98001 {1 R gk g Wi d SETTTNG PLATE SOLENGIDR 1
1 11730001 SAGISGI0L s R TIREAD TRIMMER SOLENOLD 1
3 LO2031 017400802 B M4X< 3B BOLT M4 X8 2
B WOLO08 028040246 : WASHER SPRING 2-4 2
7 WOLOO L (125040226 ; WASHER PLAIN M4 y
8 41702038 SA3307001 ek SOLENQITY LEVER 1
4 SO0006 012400436 M4 SET SCREW SOCKET(HTIMA X 4 ]
10 41728020 154399000 | SOLENOED CUSILION 1
11 417280433 02445001 WASHEWR 1
12 1121L005 504152000 BAND M 1
13 417330035 | S55434002 BOLT SCREW SOCKET(SP/WASIFRIMZ X 10} 2
14 41712088 §44799001 PUSHING LEVER D-TEVER 1
15 417530012 | SA3306001 SHOULODER SCREW 7 3 L
16 4171211100 | SAB309101 TR-DRIVING LEVER |
7 41703022 $A3310001 COLLAR TR-TRIMMER 1
18 11702039 543311001 COLLAR SHAFT I
19 417812009 | §46903001 SET SCREW M4 X5 1
20 HO5029 048040342 RETATNING RING Fd 1
21 41702040 S43316001 THREAD TRIMMER RODY |
22 4170500300 | 532465101 : BALL TOINT AS3Y 2
23 81021 G21060106 {WRFE M6 NUT 1 W& 9
21 117512005 | 532162001 {JX#E4TR Mo SHOULDER SCROW B V& 1
25 NO1012 021060306 g NUT 3 M& 1
26 S10018 523651001 SET SCREW SOCKET(FTIME X6 1
27 41703023 231071001 BUSH 8X |5 1
28 41702041 SA3312201 GUEDE SHAKT 1
24 11727009 SAS313101 SPRING COMPRESSION 1
30 154596000 CUSHION 1
31 32462001 T ) SHOULDER SCREW B 46 |
32 NOLGES (21060306 |ANHIEE M6 NUT 3 MG 1
33 4178410003 | S25475101 [URE] M6 19 SET SCREW MGX 19 1
34 NO102T 021060106 {#REE M6 NUT T MG 1
35 11712089 SA4R16001 [ WIEEFIAT V TUREAD TRIMMER LEVER ¥ [
36 41712090 SA3317001 U}?L*I f H THREAD TRIMMER LEVER H 1
37 11712341 SASGH200 L ] MOVING KNIFE LEVER |
28 11705306 SARGS400 L THREAD TRIMMER ROD H i
39 4170500500 | 332465101 {53 BALL JOINT ASSY 2
a0 NOIO2 ] (21060106 t;«iiﬁ MG NUT L M6 2
4, 417512005 | S32462001 {EHEETR M6 STIOULDER SUREW 1 M6 2
42 NO1012 021000206 {7~ HiEE: e NUT 3 M6 2
43 41702042 SAZDLOL0L AR AT AT SHAFT TR-TRIMMER LEVER i
44 41728023 SA4545001 {#4 SPACER 2
a5 HO3006 4808042 [P cr RETAINING RING EXTERNAL €8 |
46 S10019 (12060636 [HRET MEX 6 SET SCREW SGCKET(FTIME X6 2
47 41712342 SABG55001 i SPRING HOOK 1
|8 11727010 SA3321001 SERING EXTENSTON I
49 S(15123 018501236 BOLT SOCKET MAx 12 2
30 WO2001 (28050246 WASHER SPRING 2-5 2
51 41728028 146354002 {8l 5 WASHER PLAIN § 9
52 41704301 SA8B56001L ’:77 JHEF MOVIRG KNTFL LEVER 1
53 41702311 SARGS700T {0 I35k SHAFT MOVABLE KNIFE LEVER 1
51 510019 GL2060636 15T ¥6X6 SET SCREW SOCKET (FT)ME > 6 2
55 41712343 SARGE8I01 B LG AT M-KNIFE CONNEOTING PLATE 1
56 417530013 | SA4354001 BT 6-1.8 SHOULDER SCREW 6--1.8 1
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J . 113 E / Thread trimmer mechanism

33




J. Y38 /Thread trimmer mechanism

| S| By i : #ik
No. Part. No. Ref. No. FHEAR NAME OF PARTS Ant. FiE
57 41715001 SASLSTHOL {§FH A NEEDLE PLATE A i
58 4170003000 | SAB596001 (B IIELMW B MOVABLE KNIFE ASSY F 1
59 417830014 | SA4R1R001 {BO4T MOVABITL RNTTFE SHOULDER SUREW 1
60 41728007 | S24519001 (@b E 4 THRUST WASHIR 1
6l 41728008 | sc070B00L {EhA)EE MGVABLE KNIFE COLLAR 1
62 41725009 | SAB397001 [y 0.2 M-RNTEE SPACER 6.2 1
6 41728009 | SA3334001 J‘%LH‘ 4,3 M-KKIFE SPACER 10.3 1
62 41728008 SAB39E001 M-ENIFE SPACER 10, 4 1
63 41719002 | SAT944001 ; FIXED RNTFT FI 1
64 504036 (B23004 16 M3 x4 SCREW PAN M3 X4 2
63 w002 025030236 WASHER PLAIN M3 2
66 A1712091 | SA3338101 100, 1 NEEDLE 1OLE PLATE 2, 400.4 1
67 417817001 | 100360003 | 12, 38 SCREW 2
68 41712085 SAG273101 LREE ;um‘H kU SHUTTLE BASE COVER HOOK U 1
59 WO2007 028030246 {493 2-3 WASHER SPRING 2-3 g
70 WOLO02 025050236 {FRIE u3 WASHER PLAIN M3 2
71 S04036 062300416 4L M3Ix 4 SCREW PAN M2 x4 2
72 502039 SE5310101 (ST Wl SCREW, FLAT M4 2
73 417315008 HHET M43 SCREW, M4 XR g
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K. #3432 / Thread wiper mechanism

=1

10
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K. F1£8358 \Thread wiper mechanism

=] ey =) [
}i—fo‘.% Paﬁ:‘;o. ?efif TR NAME OF PARTS %ﬂ? i
L 11730002 SAB208001 |48 Lk Al 1 THREAD WIPER SOLENOID ASSY 1
2 11727011 541206001 THREAD WIFER SPRING 1
3 41728011 SA1205001 WASHER PLAIN 1
4 41726007 $25456001 PLUNGER LN 3
2 41712210 SA5217001 T-WIPER SOLENOTD SETTING PLATE 1
4 41711011 SA4806001 SOLENOTD COVER 1
7 S04082 062300616 |W2E] M3 X6 SCREW PAN M3 X6 8
8 A17830307 | 0A4300606 |MAE CHFERED M3 X6BDA SCREW PAN (S/P WASHERIMD <6 2
4 41712006 SAHZIBN01 |¥ ; THREAD WIPER SHAFT BRACUKEY 1
10 S051186 018400836 BOLT SUCKRET M4 X8 1
11 WO1001 025040236 WASHER PLAN M4 1
12 4170204400 | SAR0RT7001 THREAD WIPER CRANK ASRY ]
13 HO5029 048040342 RETAINING RING Ed 1
14 41708007 525154001 SET SCREW COLLAR 1
15 417515000 | S25279001 SET SCREW (CPIM3, 55 1
16 41727012 SAZ28TY01 SUERING 1
17 4172219 149097000 STLENT SHELT 1
14 417120097 2A5219001 THREAD WIPER ROD i
15 W01024 110735001 WASHER 1
20 135002 018030312 RETAINING RING E3 1
21 41712098 S10470201 WIPPER 1
92 417815015 | 060400518 SCREW BIND M4 X§ 1
23 41708008 146288001 THREAD WIPTR STUD COLLAR 1
24 41728034 SO3677001 WASHER I
25 41730003 SA5213001 STOP SWITCH ASSY 1
26 17830036 | 555185001 BOLT SOCKET (S/P WASIER) M5 X 12 2
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L. #3E / Tension release mechanism
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L. #A&RIEE /Tension release mechanism

L e LL s b Bl G
TN%O% Pai.:o. %e; .ﬁo% FHfEERH NAME OF PARTS ﬁ% i
1 41730004 SA4R5R001 (4 ek i uv TENSEQN RELEASE SOLENOLD HY i
2 Lo2031 017400802 M M4 X8 BOLT M4 X g 2
3 WO2008 Q2R040246 x WASHER SPRING 2-4 2
4 W00 L (23040236 WASHER PLAIN M4 2
2 LO2036 QL74014 15 BOLT M4 X 14 {
8 N(G1021 (121400300 NUT 3 M 1
i WOLOOL 025040236 WASHER PLANT M4 i
& 41722020 154539000 SOLENOID CUSHION 1
) 41712099 SAB3E9001 SETTING FLATE SOLENGTD i
14 11211003 S04 159000 BAND 1M i
11 41702045 SA3347001 TENSION RELEASE BAR i
12 HOR 029 048040312 RETAINING RING E4 1
12 WO L009 023050236 WASHER PLAIN M5 i
14 417270138 543348001 SPRING COMPRESSTON i
15 41711013 SAZ34900 SOLERGID COVER i
16 417830012 SA%306001 SHOLLDE SCEEW 7-3 2
17 41722021 USLONTOT0 0 RING PT 2
18 [121100h S04159000 BAND 1M 1
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P . ZE[E3E / Air pressure mechanism
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P. FR3EE /Air pressure mechanism

5] - L3 - f .
N T I NMIE OF PARTS e | #

1 61911006 | SARE59007 ATR TUBE R 1
g 61911006 | 5ABB5S002 AIR TUBE R J
3 61911006 | SAS660001 AIR TUBE L 1
4 61913006 | SARGEOHN02 AIR TUBE L 1
5 ALTHIO1G | SAS6B1001 SPIRAL 6508 2
6 41701015 925664000 CORD TIOLDER =8 1
7 41711014 | 149347000 CORD HOLDER 26 )
g 417520025 | 0A3401003 SCRER PAN ($/P WASHER)M4X 10 3
9 11211005 | 504159000 BAND 1M 4
10§ 4173001100 | Sas281101 SOLENOID VALVE ASSY 24 1
11 40730028 | SA3289001 MANLFQLD3 1
12 40730082 539116100 i SCLEROID VALVE 2
13 10728003 | SAR283001 s SHLENCER 9
14 40730024 | SA3282001 UL AR VALVE L
15 417530026 | 50 NIPPLE 1
19 40730046 VALVE !
20§ 407812002 SCREW 3
21 41712106 SETTING PLATE VALVE 1
23 417530024 | 018303038 BOLT SOCKET 5% 30 2
24 41730022 | SA3191001 VALVE HARNESS X2 ASSY !
25§ 4073001000 | 149796001 AIR HOSE W/CONNECTOR 1
27 303830012 | 032422003 WOOL SCREW, ROUND 2 M4, 1X20 2
29 41701025 | 554482000 Dsky CORD HOLDER 212 3
30 303830012 | 032422003 {AREEL] M4, 1X20 WOOD SCREW, ROUND 2 M4, 132 3
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Q. BS#KEE / Power supply equipment mechanism

41



HL BRI Sh 3 B /Power supply

equipment mechanism

Tf Pafﬁm %:?ﬁf} FEAFAHRE NAME OF PARTS fﬁ% B
i 1711017 | 523567000 [mERk 210 CORD HOLDER #10 1
4 A7 LA 49547000 CORD HOLDER 4N °
3 40511001 525010000 £ NR- 2N NYLON CLAMD RE- 2N 4
4 417830025 | 0A3401006 J;—;’V. l«'{'ﬂ*»EZé}) M4 1000 |SCRER PAN(S/P WASHER) M4 X 10 7
5 4173030500 | SA8B2I001 | VELA M T3020 H~POSTTION SENSOR 342G ASSY il
5 304076 062300816 SCREW PAN M3XR 4
7 4173030800 | SABA22001 SAPETY SWITCH PLATE ASSY 342G 1
8 41712344 | SAEB23001 SAFHTY SWETCH PLATE 3426 !
Q 41711314 SAB730101 SAFETY SWITCH BASE
10 41727302 | SAR7I1001 SAFETY SWITCH SPRING 1
I3 41711315 | SAATH2101 SAFETY SWITCH LEVER 1
12 41730809 | SA8524001 SAFETY SWITCH ASSY {
13 17520308 | $A7293001 SCREW PAK(3/P WASIERIM3 X 12 2
L4 FI200005 | sod159000 {2k BAND | U i
15 4175300625 | 0AS401006 [M24E (YD M4 X LODB  |SCREW PAN(S/] WASHER)M4 X L0 2
16 41711014 149547000 IRk CORD HOLDER 4N 1
¥ 417850045 | DABHOLO06 B |SCREW PAN(S/P WASHER) M4 X 10 ]
18 17304100 | SA9105001 HEAD DETECTOR INIT 1
19 11730030 | SARR2V001 STOP SWITCH UARNESS 3420 1
20 41730412 | SAB528001 WIPER SOLENOID HARNESS 3426 {
2 41730318 SA3486001 GROUND WIRE 350 1
22 A1T30314 | SAZ433001 GROUND WIRE 1
23 417530025 | 0A5401008 SCREW PAN(S/P WASHER) M4 2 10 1
24 417530025 | 0A5401006 SCREW PAN(S/P WASHER)M4X L0 2
25 A17303 SARBI2001 DC-TAN MOTOR ASSY 2
2 41:3()3Ib SABBIA00I DO—FAN HARNESS |
27 417530309 | 0A5403006 SCREW PAN(S/P WASIER) M4 X 30 8
28 41711095 | 554482000 3 CORD HOLDER #32 ]
20 41711025 | 554482000 [k 212 CORD HOLDER £12 1
30 17830025 | 0A5101006 LIH_* ClF R SCREW PAN(S/P WASHERIMAX 10 2
2 11211005 | 218859001 BINDER 150M 1
2 11211005 | 504159000 BAND ) M 3
33 41711319 | SA8881001 QUICK TUBE 1
34 41711009 | SAB36600) SPIRAL TUBE i
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S. Bi%% 8 / Motor mechanism
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S, Lik3EE Motor mechanism

e
No.

AGILRE)

Part. No.

BERE
Ref. No.

TR

NAME OF PARTS

R
Amt,

&%

1

41730047

J80591001

Ik gl4E CDD 430D

MOTOR ASSY CDD 430D
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T. BRI KX FR/ Foot switch pedal mechanism
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T. B IFRRE/Foot

switch pedal mechanism

5 | Ants | 2545 R . " BnE
No. Part. No. Ref. No. EEHEH NAVE OF PARTS Amt. 5
] F173004500 | S36038001 NS IT 2-PUDAL FOOT SWITCH SW ASSY i
2 41727018 S3815R001 : SPRING COMPRESSION 10X 30 b
11727018 | S38176001 FOOT PEDAL SPRING 2
4 41730046 | $26260000 PIN BUTTON MICRO SWITCH VX 3
H 41712110 S38174000 FOCET PEDAL 2
6 41712118 S38175001 PROTECTLON PLATE PEDAL 2
7 41712117 | 838176101 SPRING PLATE 2
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Z . Bt 7 Accessories
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Z M/Accessories

= 5 BERS i ; : B8 i
No. Part. No. Ref. No. SR NAME OF PARTS Amt. i
1 20131038 SOBTOG00L it SILICONE 0IL 1
2 A1TIR004 | SAH633001 380 TAN BORBTN TAK 3
3 40319006 | SALB4501% ISLEIZN 145648 NEEDLE 4PTECE ASSY 145648 ]
4 10219006 | 145645019 LELEE DPX17 <2195 REEDLE DPX17 4
5 10131004 112443001 PAAE-F 1.9X352 SCREW-DRIVER 1.9%52 1
B 10131003 LI8K37001 PR T- 3.4 T SCREW-DRIVER 3. 4X 70 1
7 30131005 07779001 PRT 6X7 WRENCH 6 X7 L
8 0131006 | 100887001 PETART 8% 10 WRENCH X 10 1
9 11631003 | 107780004 {#R-F 10x02 WRENCH 10x 12 1
10 30131007 | SO7TT83001 IRONAEE 1.5 HEXAGONAL WRENCH 1.5 1
11 20131046 | 142002001 3 fHET 2 HEXAGONAL WRENCIT 2 1
12 30331000 | 154125001 YNARIETF 2.5 HEXAGONAL WRENCH 2.5 1
13 30431012 142721008 {l7SEWT 3§ HEXAGONAL WRENCH 3 1
14 20131047 118064001 VAT 4 HEXAGONAL. WRTINCH 4 1
15 20121056 | 150315000 IR 7SAHET 5 HEXAGUNAL WRENCH 5 1
16 | 4121208400 | SA4103001 MHPERE 414 D EYE GUARD SET D 1
17 | 4121208100 | S44483001 {Erakalfy THINGE ASSY 1
18 41212082 | $44484001 HREREEE EYE GLARD HINGE 1
19 41312083 S37619001 ek [{INGE 1
20 41202050 | 119255000 b PIN 1
21 41227025 | Sa7113001 (E EYE GUARD SPRING [
au AE201005 | 844485001 B EYE GUARD |
25 4123517004 | 061660806 {IETT SM3. 18-40X8 SCRIW FLAT SM3. 18-40X8 2
24 412516012 | 021860102 JESE M. I8 NET M3, 18 2
25 41228047 | 026030232 PR M2 WASHER PLAIN M3 2
26 1211005 | SAA4R6101 §HPHgae A BYE GUARD HOLDER A 1
27 401811022 | 062670012 [ERET SM3.57-40X5 SUREW PAN SM3. 57-40%5 2
28 504035 062400616 AT W6 SCRTW PAN WA X6 2
29 WO 1024 110735001 P WASHER PLAIN 54 2
3 LOIBLO0TO0 | S405745300 COTTON STAND ASSY 2DTHF |
59 11631008 | 114483002 OTLER ASSY 1
650 SUT3102T | 855663001 Ll A O TANK ASSY 1
61 0131002 | 101572102 P 55X 1490 SCREW-DRIVER 5,5 180 L
62 AT711322 | SARB500T PEHhEREEH AUXTLTARY PLATE SEET 1
63 15731302 | 149073001 8MAFTHR 3 SCREW-DRIVER HEXAGONAL 3 |
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Ga. T#A %% / Gauge parts list

EH] I Presser foot

A/ 542843-001

B / $42844-001

C /542845-001

D / 842846-001

. o4

B eas

)

X

L8

P @

és 92

E / 542847-001

F/157237-001

G/ 1568592-001

T

O

%'~

‘ %
W

e

I

B-L / 549448-001

$t7.4% | Needle hole plate

2.4 C0.4/SA3336-101

¥

2.2 1 SA5221-001

3.0 C1.5/ 8A5222-101

1.6/ SA7191-001

924
[— 129

$2.2

— i ! ;_—“?3.0

¢6

HE * LS ER 0

The * symbol is for Standard parts.
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